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Core Slamming Performance - Dynamic Testing Results

Gurit has embarked with an independent research institute, the University of Auckland’s Center for Advanced Composite Materials, on
a detailed investigation of the impact resistance of foam cores.

It was found that strength and elongation, the two properties currently used to select and design cores for the slamming area of a
hull, are not representative of the ability of the core to survive a slamming impact. Instead, a test method has been developed in order
to be able to measure the most relevant property for slamming; Dynamic Energy Absorption

The results validate a truth long known in the marine industry: even if on datasheets the strength and elongation of PVC, and even
PET, match these of M-foam, in a real impact, Gurit Corecell™ M-foam is able to absorb much more energy.

Gurit Corecell™ M-foam, The marine foam with unmatched toughness, for slamming applications.
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